
COUNTY OF PRINCE WILLIAM
1 County Complex Court, Prince William, Virginia 22192-9201
(703) 792-6930 Metro 631-1703 FAX: (703) 792-7054

DEPARTMENT OF
PUBLIC WORKS

Division of
Building Development

PRODUCT APPROVAL 96-03
July 3. 2003

Robert W. Wilson
Director

Division 09: Finishes Section 09770: Special Wall Surfaces

Interior Elephant Grass
Panels sprayed with
Series III FR Coating

Product: Safari Thatch, Incl
2036 N. Dixie Highway
Fort Lauderdale, FL 33305

Manufacturer:

Report: SGS U. S. Testing Company Inc.
Test Report 172639-1 (attached)

.CONDITIONS

Based on the SOS U. S. Testing report this product complies with the requirement of
the BOCA National Building Code/1996, Section 807.0 Interior Hangings and
Decorations. However, material is not noncombustible, and it is a flameresistant
material. Therefore, in accordance with 807.1.2 Flameresistant the product shall not
exceed 10 percent of the total wall and ceiling area.

A Building Permit Application must be submitted delineating the percentage of the
interior hanging/decoration to the total wall or ceiling area. Once the permit is
approved and issued, a building inspection is required.

(~..A..~--:C_- fY\ ~
Eric M. Mays, P .E., C.B.~
Building Official

Cc:

Product Approval Folder
Building Plan Review Branch
Construction Inspections Branch

An Equal Opportunity Employer
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SGS U.S. Testing Company Inc.

CLIENT: SAFARI THATCH, INC.

2036 N. Dixie Hwy
Fort Lauderdale, FL 33305

Doug Wilson
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The 

Client submitted and Identified the following test material as Interior Elephant
Grass Ponels sprayed with Series III Ff{ co.tting Mfg. by Pro. Fire Industrie~. LLC.

Chl(lrCu in\() SG!) U:;;TC ~ornprc trQCI~jrlg {;y"tcr1

35356.

'11'1 

SCIJlCITIUcr 30, 2002 lit; S',oN

October 9, 2002.

Testing 

uuthorized by Doug Wilsorl

Perform standard flemc spread nnd smoke dcnsity developed classification tC5tS on
lhc s<lmple supplieci by the Client in Qccorctar1ce with ASTM Designation E84-01,
"St~ndard Mcthod or Test for Surface BI.Jrr1ir19 CllClracteristrcs of Building Materials"
The foregoing lest procedure is comparable to UL nJ, ANSI/NFr.)A No. 255. and
UOC No. 6-1. .

~§~ §.JJ.IQ.I.~9_R..~))~jJY

400
For detailed results see page 3.
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~ ( Dy Signed for and on behalf of

SGS U.S. Testing Company Inc.
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Supervisor Fire '"echnology
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~ CLIENT: SAFARI THATCH, INC. I

~
~
~ PREPAnATION AND CONDITIONING: Thc sample material was submitted in sixteen pieces, 24" wide
~ by 10" long. conforming to t6St chamber dirnensions. The sample was supported durirl9 testing by 2"

hexagonal rrlesh pol.Jltry netting running tho ler1gth of the tC3t chambcr and Y4 "round rneti)1 rod5 placed~ 

at two foot intervals across the width of ti,e test chamber.
f3
'f}~ 

F'r;or \0 1cslir1g. the spe(;;mon WLiS ploccd in the corlditloning roorn Imalntoirlcrj at 13.4 :j; 5? F and ;]~ 

rclative hLlrt1idity of 50 j; 5 %) arId QllovVod to roO1ch moisture oquilibrium.~ 

5UMMAnv or A5TM [;:04 rtESUI. T$: f)C]C;ou:;o of tho poGGiblo vori(ltion~ in rcpro('JI.Jcibility, th(~ rcsults
:'~ .:Irc OIdju5tccJ to tho r1oarest figure cJjvlsiblc t)y ~5.

~

SGS U.S. Testing Company Inc. Report No.; 172839-1
Date: November 14, 2002

Page: 2 of 4

SMOKEQ~~~.JI_Y.

-SAMPLE FLAME

~ I.Qf;f:illEtgflTJ_QN ~E.FJ.~f\:D .I
::3..
~ In'erior Elephant 0 40
:.1 Grass Panels sprtlyed
~ with SeriGS III FA coating

~ Mfg. by Pro-Fire IndustrIes, LLC~ '~

VI~~ 

In order to obtOlin tho Flamo Spread Classification, the above re~ults should be compared to the.-following 

table:

NFPA C!8$.§. UBC CLASS~ A ~- I -

~ 8 II
~ C Ilf ~

~
~ BUILDING CODES CITED:
~ 1. National Fire Protection Association, ANSI/NFPA No 101, "l.ifA Snfety Code", 1994 Edition

~ 2. Uniform Building Coda, 1994 Edition, Chapter 8, Interior Finishes, Sections 801-807.
~

I
~
B
~
~
~

~
~
~ MelT1btr Df the SaG Group ISocitte atntr81e dl Surveillsn,,'

~
~
~ ~

FLAME 

SPREA.Q
0 througl' 25

26 through 75
76 through 200

~.
~
t"

~

~
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Report No.: 172639-1
Date: November 14/ 2002
Page: 3 of 4

SGS U.S. Testing Company Inc.

CLIENT: SAFARI THATCH, INC.

~
t3

In

~

~
~
~ E 84 TEST DATA SHEET:

~ CLIENT;~afari Thatch Inc DATE: 10'9/02~ , ,g" ",a.w.', """, ~~.-

~
~ 1hQ

THICKNESS: 2:.0omirJ..Q.l

~

~ FLAME SPREAD:

~
~ IGNITION:J)j,Q not iQnj~~ .

~ FLAME FRONT:~eet maxim!J.m
~
~ TIME TO MAXIMUM SPREAD: N'A~ -~

~ TEST DURATION:-l..Q.JJli.nutfi
1:1
In

~ CAlCUlATION:~!.8
In

~ SUMMARY; FLAME SPREAD: 0 SMOKE DENSITY: 40
~
~
~ OBSERVATIONS: Sample surface ignition was not observed during the test period.
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Member of the SQS Group rSocl~t6 Otn6rBIe do Sur"elllnnce}

'SQS'SGS'SGS
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SGS u.s. Testing Company Inc. Report No.: 172639.1
Date: November 14, 2.002
Page: 4of 4CLIENT: SAFARI THATCH. INC.

SMOKEDEVELOPED
INTERIOR ELEPHANT GRASS PANELS
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TIME (MINUTES)

0

SAMPLE... RED OAK

****..**
End of Report
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